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Declaration The test reé_ults are onlyrelated to the properties of specimens under specific test conditions. The test results
cannot be used as the sole basis for evaluating the potential fire hazard of products in actual use conditions.
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( End of Report )

BE5R | HETHERERo68S ( M 201108 ) 021-54428584 | 54425584 JO/BG 6-066-2021-1
Contacts : No.568 Shenfu Road, Shanghai ( Zip:201108 ) 021-54428584/54425584
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Staterrent : If Applicant has any question about the testing result above, please informus within 15 days after receiving the report.
2. IREFREAWEER , METH SRS,
This report shall not be partially copied without our permission,
3. AW SR e SR R S SRR L,
‘This report is not responsible for the confirmetion of sample information and enterprise infornation provided by the applicant.
4, IR R,
Unless otherwise stated, the results shown in this report refer only to the sanple(s) tested.
5. NRELIASTUE,
Only the Chinese version report is the official version.



